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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part22.913 & RSS-132
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

TESTING

Conducted Power of Transmitter
Measurement Results

RF Output Power (Conducted)
Channel4132(B) Channel4182(M) Channel4233(T)
TEST CONDITIONS 826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm

Tnom / Viom Measured | Limit Measured Limit Measured Limit
T™M1 22.76 38.5 22.41 38.5 22.61 38.5
Casel 21.79 38.5 21.41 38.5 21.48 38.5
Case2 21.43 38.5 21.37 38.5 21.37 38.5
e Case3 20.77 38.5 20.86 38.5 20.66 38.5
Case4 20.64 38.5 20.75 38.5 20.61 38.5
Casel 21.36 38.5 21.34 38.5 20.82 38.5
Case2 18.59 38.5 18.27 38.5 18.31 38.5
T™M3 Case3 20.38 38.5 20.19 38.5 20.09 38.5
Case4 20.38 38.5 20.75 38.5 20.24 38.5
Case5 21.38 38.5 21.15 38.5 20.55 38.5

Note: RBW > emission bandwidth, VBW > 3 x RBW.

Measurement Results

TM4 & TM5 RF Output Power(Conducted) BAND 5

TN/VN
Test Mode
Modulation RB Measured (dBm) | Limit (dBm)

1RB#0 22.93 38.5
1RB#max 23.05 38.5

QPSK
Channel (B) 3RB#2 23.00 38.5
1.4AMHz(BW) Full 22.07 38.5
1RB#0 22.11 38.5

16QAM
1RB#max 22.17 38.5
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3RB#2 21.92 38.5
Full 20.78 38.5
1RB#0 22.89 38.5
1RB#max 22.92 38.5
QPSK
8RB#4 22.02 38.5
Channel (B) Full 21.96 38.5
3MHz(BW) 1RB#0 22.04 38.5
1RB#max 22.10 38.5
16QAM
8RB#4 20.90 38.5
Full 20.98 38.5
1RB#0 22.88 38.5
1RB#max 22.85 38.5
QPSK
12RB#6 21.94 38.5
Channel (B) Full 21.82 38.5
SMHz(BW) 1RB#0 22.00 38.5
1RB#max 22.00 38.5
16QAM
12RB#6 20.97 38.5
Full 20.82 38.5
1RB#0 22.84 38.5
1RB#max 22.74 38.5
QPSK
25RB#13 21.72 38.5
Channel (B) Full 21.66 38.5
10MHz(BW) 1RB#0 22.04 38.5
1RB#max 22.03 38.5
16QAM
25RB#13 20.81 38.5
Full 20.61 38.5
1RB#0 22.91 38.5
1RB#max 22.96 38.5
QPSK
3RB#2 22.85 38.5
Channel (M) Full 22.04 38.5
1.4MHz(BW) 1RB#0 22.11 38.5
1RB#max 22.21 38.5
16QAM
3RB#2 21.82 38.5
Full 20.77 38.5
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1RB#0 22.88 385
1RB#max 22.89 385
QPSK
8RB#4 21.93 385
Channel (|\/|) Full 21.89 38.5
3MHz(BW) 1RB#0 22.07 385
1RB#max 22.13 385
16QAM
8RB#4 20.87 385
Full 20.91 385
1RB#0 22.86 385
1RB#max 23.09 385
QPSK 12RB#6 21.91 38.5
Channel (M) Full 21.84 38.5
5MHz(BW) 1RB#0 21.90 385
1RB#max 22.10 385
16QAM
12RB#6 20.92 385
Full 20.82 385
1RB#0 22.85 385
1RB#max 23.02 385
QPSK
25RB#13 21.84 385
Channel (M) Full 21.61 38.5
10MHz(BW) 1RB#0 21.97 385
1RB#max 22.23 385
16QAM
25RB#13 20.86 385
Full 20.53 385
1RB#0 22.93 385
1RB#max 22.75 385
QPSK
3RB#2 22.69 385
Channel (T) Full 21.76 38.5
1.4MHz(BW) 1RB#0 21.99 385
1RB#max 21.85 385
16QAM
3RB#2 21.63 385
Full 20.59 385
A M 1RB#0 22.84 385
Channel (T
IMHZ(BW) QPSK 1RB#max 22.64 385
8RB#4 21.74 385
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Full 21.69 38.5
1RB#0 21.99 38.5
1RB#max 21.90 38.5
16QAM
8RB#4 20.74 38.5
Full 20.83 38.5
1RB#0 22.91 38.5
1RB#max 22.67 38.5
QPSK
12RB#6 21.69 38.5
Channel (T) Full 21.69 38.5
SMHz(BW) 1RB#0 22.04 38.5
1RB#max 21.80 38.5
16QAM
12RB#6 20.85 38.5
Full 20.68 38.5
1RB#0 23.05 38.5
1RB#max 22.66 38.5
QPSK
25RB#13 21.75 38.5
ch ‘M Full 21.64 38.5
annel (T
10MHz(BW) 1RB#0 22.18 38.5
1RB#max 21.83 38.5
16QAM 25RB#13 20.78 38.5
Full 20.57 38.5
Full 22.93 38.5

Note: RBW > emission bandwidth, VBW > 3 x RBW.
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TESTING

Effective Radiated Power of Transmitter (ERP)

Substituti L Substitutio
Test Freq. Meas. on SGP Subst|t_ut| Cable n Level FCC
Mode [MHZ] Level Antenna on Gain Loss (ERP) limit Result
[dBm] [dBd] [dB] [dBm]
Type [dBm] [dBm]
Dipole
TM1 826.4 | 19.61 Ant 22.76 -2.75 0.6 19.41 38.5 Pass
TM1 836.4 | 19.26 D'L\pn(;le 22.53 -2.87 0.6 19.06 38.5 Pass
TM1 846.6 | 19.46 D'L\pn(;le 22.71 -2.85 0.6 19.26 38.5 Pass
Substi Substi Substitu
Meas. | tution SGP tution Cable tion FCC
Test Mode Level | Anten [dBm] Gain Loss Level limit Result
[dBm] na [dBd] [dB] (ERP) [dBm]
Type [dBm]
1IRB#0 | 19.78 FA'?];” 2208 | 275 | 06 | 19.63 | 385 | Pass
1RB#max | 19.90 | oM | 2310 | 275 | 06 | 19.75 | 385 | Pass
Ant.
QPSK Horn
3RB#2 19.85 Ant 23.05 | -2.75 0.6 19.70 38.5 Pass
Channel Full 18.92 | HOM | 9912 | 2275 | 06 | 1877 | 385 | Pass
(B) Ant.
1.4MHz( Horn
BW) 1RB#0 18.96 Ant. 22.16 -2.75 0.6 18.81 38.5 Pass
1RB#max | 19.02 | 1OM | 2292 | 2275 | 06 | 1887 | 385 | Pass
Ant.
16QAM Horn
3RB#2 18.77 Ant 21.97 -2.75 0.6 18.62 38.5 Pass
Horn
Full 17.63 Ant 20.83 | -2.75 0.6 17.48 38.5 Pass
Horn
1RB#0 19.74 Ant 22.94 -2.75 0.6 19.59 38.5 Pass
Channel Horr.1
(B) 1RB#max | 19.77 22.97 -2.75 0.6 19.62 38.5 Pass
QPSK Ant.
3MHz(B o
W) 8RB#4 18.87 Ant 22.07 -2.75 0.6 18.72 38.5 Pass
Full 18.81 Horn 22.01 -2.75 0.6 18.66 38.5 Pass
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Ant.
Horn
1RB#0 | 1889 | OV | 2209 | -275 | 06 | 1874 | 385 | Pass
1RB#max | 18.95 | 19 | 5195 | 275 | 06 | 1880 | 385 | Pass
Ant.
16QAM Horn
8RB#4 | 17.75 | "7 | 2095 | 275 | 06 | 17.60 | 385 | Pass
Horn
Full 17.83 | 07 | 21.03 | -275 | 06 | 17.68 | 385 | Pass
Horn
1RBi#O | 1973 | O | 2293 | 275 | 06 | 1958 | 385 | Pass
1 RB/#max | 1970 | HO™M | 2290 | 275 | 06 | 1955 | 385 | Pass
oPSK Ant.
12 RB/#6 | 18.79 FA'?];” 2199 | 275 | 06 | 1864 | 385 | Pass
Channel Full 1867 | oM | 5187 | 275 | 06 | 1852 | 385 | Pass
(B) Ant.
SMHz(B 1RBM#O | 18.85 | MO | 2005 | 275 | 06 18.70 | 385 | Pass
W) Ant.
1 RB/#max | 1885 | 1O | 2205 | =275 | 06 | 1870 | 385 | Pass
Ant.
16QAM .
12 RB/#6 | 17.82 A‘;rt” 21.02 | 275 | 06 1767 | 385 | Pass
Horn
Full 17.67 | O | 2087 | -275 | 06 | 1752 | 385 | Pass
Horn
1RBM#O | 1969 | O | 2289 | 275 | 06 | 1954 | 385 | Pass
1 RB/#max | 1959 | HO™M | 2279 | 275 | 06 19.44 | 385 | Pass
QPSK Ant.
25 RB/#13 | 18.57 "A'cr’]rt” 2177 | 275 | 06 1842 | 385 | Pass
Channel Full 1851 | O | 5171 | 275 | 06 18.36 | 385 | Pass
(B) Ant.
10MHz(B 1RBH#0 | 1889 | HO™M | 2200 | 275 | 06 18.74 | 385 | Pass
W) Ant.
1 RB/#max | 18.88 | HO™M | 2208 | 275 | 06 1873 | 385 | Pass
Ant.
16QAM Horn
25RB/#13 | 17.66 | "' | 2086 | 275 | 06 | 1751 | 385 | Pass
Horn
Full 17.46 | O | 2066 | -275 | 06 | 17.31 | 385 | Pass
Channel | oo | 1rB#o | 19.76 | HOM | 2308 | 287 | 06 | 1961 | 385 | Pass
(M) Ant.
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1.4AMHz( 1RB#max | 19.81 | MO | 5393 | 287 | 06 19.66 | 385 | Pass
BW) Ant.
3RB#2 | 19.70 FA'?;” 23.02 | 287 | 06 1955 | 385 | Pass
Horn
Full 1889 | \°7 | 2221 | -287 | 06 | 1874 | 385 | Pass
Horn
1RB#0 | 1896 | ' | 2228 | -287 | 06 | 1881 | 385 | Pass
1RB#max | 19.06 | oM | 2238 | 287 | 06 1891 | 385 | Pass
Ant.
16QAM Horn
3RB#2 | 1867 | 7' | 21.99 | -287 | 06 | 1852 | 385 | Pass
Horn
Full 17.62 | O | 2094 | -287 | 06 | 1747 | 385 | Pass
Horn
1RB#0 | 19.73 | 'O | 2305 | -287 | 06 | 1958 | 385 | Pass
1RB#max | 19.74 | HO™M | 5306 | 287 | 06 1959 | 385 | Pass
Ant.
QPSK Horn
8rRB#4 | 18.78 | 7' | 2210 | -287 | 06 | 1863 | 385 | Pass
Channel Full 1874 | M | 206 | 287 | 06 1859 | 385 | Pass
(M) Ant.
3MHz(B 1RB#0 | 18.92 | MO | 2004 | 287 | 06 18.77 | 385 | Pass
W) Ant.
1RB#max | 18.98 | 1O | 2230 | 287 | 06 1883 | 385 | Pass
Ant.
16QAM Horn
8RB#4 | 17.72 | "7 | 21.04 | -287 | 06 | 1757 | 385 | Pass
Horn
Full 17.76 | O | 2108 | -287 | 06 | 1761 | 385 | Pass
Horn
1RBM#O | 1971 | 01" | 2303 | 287 | 06 | 1956 | 385 | Pass
1 RB/#max | 19.94 | HOM | 5356 | 287 | 06 19.79 | 385 | Pass
QPSK Ant.
12RBH6 | 1876 | HO™M | 2208 | -287 | 06 1861 | 385 | Pass
Channel Ant.
(M) Horn )
SMH2(B Full 1869 | O | 2201 | -287 | 06 | 1854 | 385 | Pass
W) 1RB#O | 18.75 FA'?]rt” 2207 | 287 | 06 1860 | 385 | Pass
160AM | 1 RB/#max | 18.95 FA'cr’]rt” 2227 | 287 | 06 | 1880 | 385 | Pass
Horn
12RBM#6 | 17.77 | 0 | 2109 | 287 | 06 | 1762 | 385 | Pass
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Full 17.67 FA'?];” 2099 | -287 | 06 | 1752 | 385 | Pass
Horn
1RBi#O | 1970 | O | 2302 | 287 | 06 | 1955 | 385 | Pass
1 RB/#max | 1987 | HO™M | 2319 | 287 | 06 | 1972 | 385 | Pass
OPSK Ant.
25 RB/#13 | 18.69 FA"r’]rt” 2201 | 287 | 06 1854 | 385 | Pass
Channel Full 18.46 | oM | 5178 | 287 | 06 | 1831 | 385 | Pass
(M) Ant.
10MHz(B 1RBHO | 1882 | HO™M | 2014 | 287 | 06 18.67 | 385 | Pass
W) Ant.
1 RB/#max | 1908 | HO™M | 2240 | 287 | 06 | 1893 | 385 | Pass
Ant.
16QAM .
25 RB/#13 | 17.71 A‘?]rt” 21.03 | 287 | 06 1756 | 385 | Pass
Horn
Full 17.38 | 01 | 2070 | -287 | 06 | 1723 | 385 | Pass
Horn
1RB#0 | 19.78 | O | 2308 | -285 | 06 | 1963 | 385 | Pass
1RB#max | 19.60 | 19 | 2290 | 285 | 06 | 19.45 | 385 | Pass
Ant.
QPSK Horn
3RB#2 | 1954 | 'O | 2284 | -285 | 06 | 1939 | 385 | Pass
Channel Full 1861 | O™ | 5191 | 285 | 06 1846 | 385 | Pass
(M Ant.
1.4MHz( Horn
BW) 1RB#0 | 1884 | O | 2214 | -285 | 06 | 1869 | 385 | Pass
1RB#max | 1870 | 1O | 2200 | -2.85 | 06 1855 | 385 | Pass
Ant.
16QAM Horn
3RB#2 | 1848 | 7' | 21.78 | -285 | 06 | 1833 | 385 | Pass
Horn
Full 17.44 | 'O | 2074 | -285 | 06 | 1729 | 385 | Pass
Horn
1RB#0 | 19.69 | O | 2299 | -285 | 06 | 1954 | 385 | Pass
Horn
1RB#max | 19.49 2279 | 285 | 06 | 1934 | 385 | Pass
Channel QPSK Ant.
(M) Horn i
aMH2(E 8RB#4 | 1859 | °7' | 2189 | -285 | 06 | 1844 | 385 | Pass
W) Full 18.54 FA'cr’]rt” 2184 | -285 | 06 1839 | 385 | Pass
16QAM | 1RB#0 | 18.84 FA'?]rt” 2214 | -2.85 | 06 | 18.69 | 385 | Pass
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Horn
1RB#max | 18.75 | °7' | 2205 | -285 | 06 | 1860 | 385 | Pass
Horn
8RB#4 | 17.59 | "7 | 2089 | -285 | 06 | 17.44 | 385 | Pass
Horn
Full 17.68 | \°"' | 2098 | -285 | 06 | 1753 | 385 | Pass
Horn
1RBi#O | 1976 | O\ | 2306 | 285 | 06 | 19.61 | 385 | Pass
1 RB/#max | 1952 | MO | 2280 | 285 | 06 19.37 | 385 | Pass
oPSK Ant.
12 RB/#6 | 18.54 FA"?];” 2184 | -285 | 06 | 1839 | 385 | Pass
Channel Full 1854 | M | 5184 | 285 | 06 1839 | 385 | Pass
(M) Ant.
SMHz(B 1RBM#O | 18.89 | MO | 5519 | 285 | 06 18.74 | 385 | Pass
W) Ant.
1 RB/#max | 18.65 | 1o | 2105 | 285 | 06 1850 | 385 | Pass
Ant.
16QAM Horn
12RBM#6 | 17.70 | " | 2100 | 285 | 06 | 1755 | 385 | Pass
Horn
Full 17.53 | O | 2083 | -285 | 06 | 17.38 | 385 | Pass
Horn
1RBM#O | 1990 | 01" | 2320 | 285 | 06 | 19.75 | 385 | Pass
1RB/#max | 1951 | HO™M | 2281 | 285 | 06 19.36 | 385 | Pass
QPSK Ant.
25 RB/#13 | 18.60 t'\cr’]rt” 21.90 | 285 | 06 1845 | 385 | Pass
Channel Full 18.49 | OM | 5179 | 285 | 06 1834 | 385 | Pass
(M Ant.
10MHz(B 1RBH#0 | 19.03 | HO™M | 2233 | 285 | 06 18.88 | 385 | Pass
W) Ant.
1 RB/#max | 1868 | 1o | 2108 | 285 | 06 1853 | 385 | Pass
Ant.
16QAM Horn
25RB/#13 | 17.63 | 0 | 2093 | 285 | 06 | 1748 | 385 | Pass
Horn
Full 1742 | 'O | 2072 | -285 | 06 | 1727 | 385 | Pass

Notel: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following
formula should take to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]
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b, SGP=Signal Generator Level
Note2: RBW > emission bandwidth, VBW > 3 x RBW.
Peak-to-Average Ratio
Test Band Test Mode Test Channel Measured[dB] Limit [dB] Verdict
LCH 3.72 13 PASS
WCDMAS850 UMTS/TM1 MCH 3.8 13 PASS
HCH 3.69 13 PASS
V|
Test e
Ban Test Test Measured '
d(Fo Test Mode Bandwidt Test RB Limit [dB] d
Channel [dB] .
r h (MHz) i
LTE) c
t
P
A
RB1#0 4.63 13 S
S
P
A
RB1#3 4.63 13 S
S
P
RB1#5 4.7 13 é
S
P
LCH RB3#0 4.39 13 é
BAND5 LTE/TM1 1.4 S
P
A
RB3#2 4.39 13 S
S
P
A
RB3#3 4.44 13 S
S
P
A
RB6#0 5.47 13 S
S
P
MCH RB1#0 4.73 13 A
S
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S

P

A

RB1#3 4.73 13 S
S

P

A

RB1#5 4.76 13 S
S

P

A

RB3#0 4,52 13 S
S

P

A

RB3#2 4.47 13 S
S

P

A

RB3#3 4.54 13 S
S

P

A

RB6#0 5.54 13 S
S

P

A

RB1#0 4.24 13 S
S

P

A

RB1#3 4.28 13 S
S

P

A

RB1#5 4.18 13 S
S

P

HCH RB3#0 4.03 13 g‘
S

P

A

RB3#2 4.05 13 S
S

P

A

RB3#3 4.07 13 S
S

P

A

RB6#0 5.04 13 S
S
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P
A
RB1#0 4.64 13 S
S
P
A
RB1#7 4.67 13 S
S
P
A
RB1#14 4.58 13 S
S
P
LCH RB8#0 5.04 13 a2
S
P
A
RB8#4 4.96 13 S
S
P
RB8#7 5.1 13 é
S
P
A
RB15#0 5.32 13 S
3 s
P
A
RB1#0 4,78 13 S
S
P
A
RB1#7 4.75 13 S
S
P
A
RB1#14 4.62 13 S
S
MCH i
RB8#0 5.07 13 S
S
P
RB8#4 5 13 é
S
P
A
RB8#7 5.11 13 S
S
P
RB15#0 5.72 13 A
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S
S
P
A
RB1#0 4.45 13 S
S
P
A
RB1#7 4.36 13 S
S
P
A
RB1#14 4.18 13 S
S
P
HCH RB8#0 4.72 13 a2
S
P
A
RB8#4 4.47 13 S
S
P
A
RB8#7 4.72 13 S
S
P
A
RB15#0 5.49 13 S
S
P
A
RB1#0 4.33 13 S
S
P
A
RB1#13 4.46 13 S
S
P
A
RB1#24 4.56 13 S
S
5 LCH P
A
RB12#0 4.85 13 S
S
P
A
RB12#6 481 13 S
S
P
A
RB12#13 4.86 13 S
S
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P
A
RB25#0 5.62 13 S
S
P
A
RB1#0 4.55 13 S
S
P
A
RB1#13 451 13 S
S
P
A
RB1#24 4.4 13 S
S
P
MCH RB12#0 4.99 13 a2
S
P
A
RB12#6 491 13 S
S
P
A
RB12#13 4.8 13 S
S
P
A
RB25#0 5.6 13 S
S
P
A
RB1#0 4.38 13 S
S
P
A
RB1#13 4.29 13 S
S
P
A
RB1#24 3.95 13 S
HCH S
P
A
RB12#0 4,73 13 S
S
P
A
RB12#6 4.6 13 S
S
P
RB12#13 4.5 13 A
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S
S
P
A
RB25#0 5.49 13 S
S
P
A
RB1#0 4.64 13 S
S
P
A
RB1#25 4.87 13 S
S
P
A
RB1#49 4.97 13 S
S
P
LCH RB25#0 5.4 13 a2
S
P
A
RB25#13 5.37 13 S
S
P
A
RB25#25 5.59 13 S
S
10 p
A
RB50#0 5.83 13 S
S
P
A
RB1#0 4.97 13 S
S
P
A
RB1#25 4.77 13 S
S
P
MCH RB1#49 474 13 é
S
P
A
RB25#0 5.57 13 S
S
P
A
RB25#13 5.42 13 S
S
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P
A
RB25#25 5.41 13 S
S
P
A
RB50#0 5.52 13 S
S
P
A
RB1#0 4.72 13 S
S
P
A
RB1#25 4.68 13 S
S
P
A
RB1#49 45 13 S
S
P
HCH RB25#0 5.24 13 a2
S
P
A
RB25#13 5.09 13 S
S
P
A
RB25#25 5.05 13 S
S
P
A
RB50#0 5.49 13 S
S
P
A
RB1#0 5.22 13 S
S
P
A
RB1#3 5.15 13 S
S
LTE/TM2 1.4 LCH i
RB1#5 5.2 13 S
S
P
A
RB3#0 5.75 13 S
S
P
RB3#2 5.74 13 A
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S

S

P

A

RB3#3 5.7 13 S
S

P

A

RB6#0 6.29 13 S
S

P

A

RB1#0 5.31 13 S
S

P

A

RB1#3 5.24 13 S
S

P

A

RB1#5 5.25 13 S
S

P

MCH RB3#0 5.89 13 a2
S

P

A

RB3#2 5.89 13 S
S

P

A

RB3#3 5.82 13 S
S

P

A

RB6#0 6.37 13 S
S

P

A

RB1#0 4.82 13 S
S

P

A

RB1#3 4.84 13 S
S

HCH 5
A

RB1#5 4.8 13 S
S

P

A

RB3#0 5.19 13 S
S
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‘ ! FCC Test Report of B890-66 N
A

w2  FcciD:QISB890 S
HUAWEl IC: 6369A-B890 s e
P
A
RB3#2 5.15 13 S
S
P
A
RB3#3 5.29 13 S
S
P
A
RB6#0 5.96 13 S
S
P
A
RB1#0 5.09 13 S
S
P
A
RB1#7 5.25 13 S
S
P
A
RB1#14 5.12 13 S
S
P
LCH RB8#0 6.34 13 a2
S
P
A
RB8#4 6.22 13 S
S
3 A
RB8#7 6.34 13 S
S
P
A
RB15#0 6.21 13 S
S
P
A
RB1#0 5.29 13 S
S
P
A
RB1#7 5.32 13 S
MCH s
P
A
RB1#14 5.08 13 S
S
P
RB8#0 6.36 13 A
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‘ ! FCC Test Report of B890-66 N
A

w2  FcciD:QISB890 S
HUAWEl IC: 6369A-B890 s e
S
S
P
A
RB8#4 6.29 13 S
S
P
A
RB8#7 6.33 13 S
S
P
A
RB15#0 6.21 13 S
S
P
A
RB1#0 4.98 13 S
S
P
A
RB1#7 4.94 13 S
S
P
A
RB1#14 4.87 13 S
S
P
HCH RB8#0 6.01 13 g
S
P
A
RB8#4 5.72 13 S
S
P
A
RB8#7 5.82 13 S
S
P
A
RB15#0 5.79 13 S
S
P
A
RB1#0 5.43 13 S
S
P
5 LCH RB1#13 5.65 13 é
S
P
A
RB1#24 5.65 13 S
S
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w2  FcciD:QISB890 S
HUAWE IC: 6369A-B890 S e
P
A
RB12#0 5.86 13 S
S
P
A
RB12#6 6 13 S
S
P
A
RB12#13 5.92 13 S
S
P
A
RB25#0 6.72 13 S
S
P
A
RB1#0 5.77 13 S
S
P
A
RB1#13 5.72 13 S
S
P
A
RB1#24 5.39 13 S
S
P
MCH RB12#0 5.96 13 g
S
P
A
RB12#6 6.1 13 S
S
P
A
RB12#13 5.9 13 S
S
P
A
RB25#0 6.66 13 S
S
P
A
RB1#0 5.39 13 S
S
HCH A
RB1#13 5.34 13 S
S
P
RB1#24 4.99 13 A
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w2  FcciD:QISB890 S
HUAWE IC: 6369A-B890 S e
S
S
P
A
RB12#0 5.8 13 S
S
P
A
RB12#6 5.7 13 S
S
P
A
RB12#13 55 13 S
S
P
A
RB25#0 6.47 13 S
S
P
A
RB1#0 5.25 13 S
S
P
A
RB1#25 5.34 13 S
S
P
A
RB1#49 5.53 13 S
S
P
LCH RB25#0 6.38 13 é
S
P
10 RB25#13 6.26 13 é
S
P
A
RB25#25 6.45 13 S
S
P
A
RB50#0 6.73 13 S
S
P
A
RB1#0 5.47 13 S
S
MCH [5)
A
RB1#25 5.31 13 S
S
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‘ ! FCC Test Report of B890-66 N
A

w2  FcciD:QISB890 T~
HUAWEl IC: 6369A-B890 s e
P
A
RB1#49 5.22 13 S
S
P
A
RB25#0 6.37 13 S
S
P
A
RB25#13 6.21 13 S
S
P
A
RB25#25 6.24 13 S
S
P
A
RB50#0 6.43 13 S
S
P
A
RB1#0 5.17 13 S
S
P
A
RB1#25 5.21 13 S
S
P
A
RB1#49 4.95 13 S
S
P
HCH RB25#0 6.14 13 g
S
P
A
RB25#13 6 13 S
S
P
A
RB25#25 6.01 13 S
S
P
A
RB50#0 6.37 13 S
S
The END
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